



भारत सरकार  
Government Of India  
राष्ट्रीय परीक्षण शाला (उ०क्षे०)  
**National Test House (NR)**  
कमला नेहरु नगर, गाजियाबाद-201002  
KAMLA NEHRU NAGAR, GHAZIABAD-201002

2210195

Number of Copies issued Single

TEST CERTIFICATE

INTERIM/FINAL REPORT

परीक्षण प्रमाण पत्र नं  
Test Certificate No

जारी होने की तिथि  
Date of Issue

कोड नं  
Code No

पृष्ठ  
Page

पृष्ठों की संख्या  
No of Pages

NTH(NR)/CH(P)/2021/00103

01/07/2021

1623406757660

1

2

जिसे जारी करना है

MAGS NOVEL

Issued To

पता  
Address

D-103, Prince Apartments, I.P.Extension, Delhi-110092

ग्राहक का संदर्भ सं एवं दिनांक  
Customer's Ref. No.

NIL

Date: 07/06/2021

पंजिका सं एवं दिनांक  
Register No & Date

00103/NTH(NR)/CH(P)/15/06/2021

परीक्षण सामग्री का विवरण  
Description of Test Item

Flame retardant paint -Firewall (Cable)

परीक्षण सामग्री का पहचान  
Identification of Test Item

Three samples described as Electric cable painted with white colour flame retardant Intumescent paint packed in polythene.

नमूना का विशिष्टि (यदि हो)  
Product Specification (If any)

नमूना प्राप्ति की तिथि  
Date of Receipt of the Test Item

11/06/2021

कार्य समाप्ति की तिथि  
Date(s) of Performance of Tests

From: 15/06/2021 To: 30/06/2021

व्यावहृत प्रणाली का पहचान  
Method(s) used for Test

As per customer requirement

नमूना प्रक्रिया जहाँ प्रासंगिक हो  
Sampling Procedure where relevant

Tested By

Dr. Brij Mohan Singh Bisht  
SO (Chemical)

Checked By

Buddh Prakash  
Scientist- C (Chemical)

Approved By

Buddh Prakash  
Scientist- C (Chemical)



भारत सरकार  
Government Of India  
राष्ट्रीय परीक्षण शाला (उ०क्षे०)  
**National Test House (NR)**  
कमला नेहरु नगर, गाजियाबाद-201002  
KAMLA NEHRU NAGAR, GHAZIABAD-201002

2210195

Number of Copies issued Single

परीक्षण प्रमाण पत्र  
TEST CERTIFICATE

INTERIM/FINAL REPORT

परीक्षण प्रमाण पत्र नं  
Test Certificate No

जारी होने की तिथि  
Date of Issue

कोड नं  
Code No

पृष्ठ  
Page

पृष्ठों की संख्या  
No of Pages

NTH(NR)/CH(P)/2021/00103

01/07/2021

1623406757660

2

2

Sl. No.	Test Name	Test Result	Limit
1	Test result	No propagation of fire was observed beyond the exposed portion after exposing upto 2 hours directly on flame.	-

टिप्पणी  
Note

टिप्पणी  
Remarks

Tested By

Dr. Brij Mohan Singh Bisht  
SO (Chemical)

Checked By

Buddh Prakash  
Scientist- C (Chemical)

Approved By

Buddh Prakash  
Scientist- C (Chemical)